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Occupied channel bandwidth 

Test Result 

TestMode Antenna Freq(MHz) 
OCB 

[MHz] 
FL[MHz] FH[MHz] Limit[MHz] Verdict 

11A-CDD 

Ant5 5935 17.982 5925.8092 5943.7912 320 Pass 

Ant4 5935 17.862 5925.969 5943.8312 320 Pass 

Ant5 5955 17.982 5945.9291 5963.9111 320 Pass 

Ant4 5955 17.622 5946.1289 5963.7512 320 Pass 

Ant5 6175 18.022 6165.7692 6183.7912 320 Pass 

Ant4 6175 17.702 6166.0889 6183.7912 320 Pass 

Ant5 6415 18.142 6405.8092 6423.951 320 Pass 

Ant4 6415 17.463 6406.2088 6423.6713 320 Pass 

Ant5 6435 18.062 6425.8492 6443.9111 320 Pass 

Ant4 6435 17.782 6426.1289 6443.9111 320 Pass 

Ant5 6475 17.782 6466.0889 6483.8711 320 Pass 

Ant4 6475 17.702 6466.0889 6483.7912 320 Pass 

Ant5 6515 18.062 6505.8092 6523.8711 320 Pass 

Ant4 6515 17.463 6506.2887 6523.7512 320 Pass 

Ant5 6535 17.742 6526.1688 6543.9111 320 Pass 

Ant4 6535 17.383 6526.2887 6543.6713 320 Pass 

Ant5 6695 18.022 6685.8492 6703.8711 320 Pass 

Ant4 6695 17.622 6686.2887 6703.9111 320 Pass 

Ant5 6855 18.102 6845.8092 6863.9111 320 Pass 

Ant4 6855 17.662 6846.1289 6863.7912 320 Pass 

Ant5 6875 17.582 6866.1688 6883.7512 320 Pass 

Ant4 6875 17.622 6866.0889 6883.7113 320 Pass 

Ant5 6895 18.062 6885.8492 6903.9111 320 Pass 

Ant4 6895 17.782 6885.969 6903.7512 320 Pass 

Ant5 6995 17.822 6985.8891 7003.7113 320 Pass 

Ant4 6995 17.542 6986.0889 7003.6314 320 Pass 

Ant5 7095 18.022 7085.8891 7103.9111 320 Pass 

Ant4 7095 17.742 7086.009 7103.7512 320 Pass 

Ant5 7115 18.062 7105.8092 7123.8711 320 Pass 

Ant4 7115 17.782 7105.969 7123.7512 320 Pass 

11BE20MIMO 

Ant5 5935 19.421 5925.2098 5944.6304 320 Pass 

Ant4 5935 19.54 5925.2098 5944.7502 320 Pass 

Ant5 5955 19.301 5945.2897 5964.5904 320 Pass 
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Ant4 5955 19.461 5945.2498 5964.7103 320 Pass 

Ant5 6175 19.301 6165.3297 6184.6304 320 Pass 

Ant4 6175 19.421 6165.2498 6184.6703 320 Pass 

Ant5 6415 19.421 6405.2498 6424.6703 320 Pass 

Ant4 6415 19.381 6405.2098 6424.5904 320 Pass 

Ant5 6435 19.421 6425.2498 6444.6703 320 Pass 

Ant4 6435 19.381 6425.2897 6444.6703 320 Pass 

Ant5 6475 19.461 6465.2098 6484.6703 320 Pass 

Ant4 6475 19.381 6465.2897 6484.6703 320 Pass 

Ant5 6515 19.341 6505.2897 6524.6304 320 Pass 

Ant4 6515 19.461 6505.2098 6524.6703 320 Pass 

Ant5 6535 19.461 6525.3297 6544.7902 320 Pass 

Ant4 6535 19.54 6525.2498 6544.7902 320 Pass 

Ant5 6695 19.341 6685.2897 6704.6304 320 Pass 

Ant4 6695 19.421 6685.2897 6704.7103 320 Pass 

Ant5 6855 19.341 6845.3297 6864.6703 320 Pass 

Ant4 6855 19.381 6845.2498 6864.6304 320 Pass 

Ant5 6875 19.341 6865.2498 6884.5904 320 Pass 

Ant4 6875 19.301 6865.3297 6884.6304 320 Pass 

Ant5 6895 19.341 6885.2098 6904.5504 320 Pass 

Ant4 6895 19.461 6885.2897 6904.7502 320 Pass 

Ant5 6995 19.381 6985.2098 7004.5904 320 Pass 

Ant4 6995 19.341 6985.2498 7004.5904 320 Pass 

Ant5 7095 19.461 7085.2098 7104.6703 320 Pass 

Ant4 7095 19.381 7085.2897 7104.6703 320 Pass 

Ant5 7115 19.381 7105.2897 7124.6703 320 Pass 

Ant4 7115 19.461 7105.2098 7124.6703 320 Pass 

11BE40MIMO 

Ant5 5965 38.442 5945.8192 5984.2607 320 Pass 

Ant4 5965 38.362 5945.8192 5984.1808 320 Pass 

Ant5 6165 38.521 6145.5794 6184.1009 320 Pass 

Ant4 6165 38.362 6145.7393 6184.1009 320 Pass 

Ant5 6405 38.521 6385.8991 6424.4206 320 Pass 

Ant4 6405 38.442 6385.6593 6424.1009 320 Pass 

Ant5 6445 38.442 6425.6593 6464.1009 320 Pass 

Ant4 6445 38.601 6425.6593 6464.2607 320 Pass 

Ant5 6485 38.362 6465.8192 6504.1808 320 Pass 

Ant4 6485 38.362 6465.7393 6504.1009 320 Pass 

Ant5 6525 38.282 6505.7393 6544.021 320 Pass 



 

 Sporton International Inc. (ShenZhen) Page Number : A2-74 of 650  

TEL : +86-755-8637-9589    

FAX : +86-755-8637-9595    

FCC ID: MSQAI2205  

 

 

 FCC RF Test Report 
 

Report No. : FR2D3005F 

 

 

    

Ant4 6525 38.362 6505.8991 6544.2607 320 Pass 

Ant5 6565 38.202 6545.8192 6584.021 320 Pass 

Ant4 6565 38.282 6545.7393 6584.021 320 Pass 

Ant5 6685 38.362 6665.8192 6704.1808 320 Pass 

Ant4 6685 38.122 6665.979 6704.1009 320 Pass 

Ant5 6845 38.442 6825.6593 6864.1009 320 Pass 

Ant4 6845 38.442 6825.8991 6864.3407 320 Pass 

Ant5 6885 38.521 6865.6593 6904.1808 320 Pass 

Ant4 6885 38.681 6865.4995 6904.1808 320 Pass 

Ant5 6925 38.442 6905.7393 6944.1808 320 Pass 

Ant4 6925 38.362 6905.7393 6944.1009 320 Pass 

Ant5 6965 38.521 6945.7393 6984.2607 320 Pass 

Ant4 6965 38.521 6945.5794 6984.1009 320 Pass 

Ant5 7085 38.601 7065.6593 7104.2607 320 Pass 

Ant4 7085 38.601 7065.5794 7104.1808 320 Pass 

11BE80MIMO 

Ant5 5985 78.641 5945.8392 6024.4805 320 Pass 

Ant4 5985 78.641 5945.8392 6024.4805 320 Pass 

Ant5 6145 78.961 6105.8392 6184.8002 320 Pass 

Ant4 6145 78.801 6105.5195 6184.3207 320 Pass 

Ant5 6385 78.801 6345.1998 6424.001 320 Pass 

Ant4 6385 78.162 6345.999 6424.1608 320 Pass 

Ant5 6465 78.482 6425.8392 6504.3207 320 Pass 

Ant4 6465 78.641 6425.5195 6504.1608 320 Pass 

Ant5 6545 78.162 6505.999 6584.1608 320 Pass 

Ant4 6545 78.162 6506.1588 6584.3207 320 Pass 

Ant5 6625 78.002 6585.999 6664.001 320 Pass 

Ant4 6625 78.322 6585.6793 6664.001 320 Pass 

Ant5 6705 79.441 6665.04 6744.4805 320 Pass 

Ant4 6705 78.322 6665.999 6744.3207 320 Pass 

Ant5 6785 78.482 6745.6793 6824.1608 320 Pass 

Ant4 6785 78.482 6745.8392 6824.3207 320 Pass 

Ant5 6865 78.482 6825.6793 6904.1608 320 Pass 

Ant4 6865 78.322 6825.6793 6904.001 320 Pass 

Ant5 6945 78.641 6905.999 6984.6404 320 Pass 

Ant4 6945 78.322 6905.6793 6984.001 320 Pass 

Ant5 7025 78.482 6985.6793 7064.1608 320 Pass 

Ant4 7025 78.482 6985.6793 7064.1608 320 Pass 

11BE160MIMO Ant5 6025 159.201 5945.7193 6104.9201 320 Pass 
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Ant4 6025 158.561 5946.039 6104.6004 320 Pass 

Ant5 6185 158.561 6105.7193 6264.2807 320 Pass 

Ant4 6185 158.242 6106.039 6264.2807 320 Pass 

Ant5 6345 158.242 6266.3586 6424.6004 320 Pass 

Ant4 6345 158.242 6266.039 6424.2807 320 Pass 

Ant5 6505 158.242 6426.039 6584.2807 320 Pass 

Ant4 6505 157.922 6426.3586 6584.2807 320 Pass 

Ant5 6665 158.242 6585.7193 6743.961 320 Pass 

Ant4 6665 157.922 6586.039 6743.961 320 Pass 

Ant5 6825 158.561 6745.3996 6903.961 320 Pass 

Ant4 6825 158.242 6745.3996 6903.6414 320 Pass 

Ant5 6985 157.922 6905.7193 7063.6414 320 Pass 

Ant4 6985 158.242 6905.3996 7063.6414 320 Pass 

11BE320MIMO 

Ant5 6105 312.008 5949.6354 6261.6434 320 Pass 

Ant4 6105 312.008 5950.2747 6262.2827 320 Pass 

Ant5 6265 313.926 6108.3566 6422.2827 320 Pass 

Ant4 6265 312.008 6110.2747 6422.2827 320 Pass 

Ant5 6425 314.565 6267.7173 6582.2827 320 Pass 

Ant4 6425 311.369 6268.996 6580.3646 320 Pass 

Ant5 6585 317.123 6426.4386 6743.5614 320 Pass 

Ant4 6585 316.484 6426.4386 6742.9221 320 Pass 

Ant5 6745 317.123 6585.1598 6902.2827 320 Pass 

Ant4 6745 315.844 6585.7992 6901.6434 320 Pass 

Ant5 6905 312.008 6747.7173 7059.7253 320 Pass 

Ant4 6905 316.484 6745.1598 7061.6434 320 Pass 
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